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Declaration of Conformity

Trade Name:

Andon Communication System

Model Number:

IA201

Compliance Test Report Number:

B31001A1, B31001A2

Compliance Test Report Date:

April 2006

Responsible Party (in USA)

Industrial Andons (¢

Address:

172 Mallard Cove, Austin, TX 78737-4556

This equipment has been tested and found to comply with the limits for a Class B digital

device, pursuant to Part 15 of the FCC rules. These limits are designed to provide

reasonable protection against harmful interference in a residential installation. This

equipment generates, uses, and can radiate radio frequency energy and, if not installed and
used in accordance with the instructions, may cause harmful interference to radio

communications. However, there is no guarantee that interference will not occur in a

particular installation.

If the unit does cause harmful interference to radio or television reception, please refer to
your user’s manual for instruction on correcting the problem.

| the undersigned, hereby declare that the equipment specified above conforms to the

above requirements.
Place: Hays County
Date: October 2011
Signature:

Robert Wilson

Owner
Industrial Andons
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Information to the User for a Class A Digital Device

WARNING: This equipment has been tested and found to comply with the limits for
Class A digital device pursuant to Part 15 of the FCC Rules. These limits are

designed to provide reasonable protection against harmful interference when the
equipment is operated in a commercial environment. This equipment generates,
uses, and can radiate radio frequency energy and, if not installed and used in
accordance with the instruction’s manual, may cause interference to radio
communications. Operation of this equipment in a residential area is likely to cause
interference in which case the user will be required to correct the interference at his
own expense.

The user is cautioned that changes and modifications made to the equipment
without approval of the manufacturer could void the user’s authority to operate this

equipment.

Warranty

Industrial Andons, LLC offers a 90-day full parts and labor warranty on all
workmanship issues. The warranty does not cover abuse, neglect or improper use or
installation. Defective components must be shipped back to Industrial Andons, LLC
for evaluation. Industrial Andons, LLC maintains the right to decide whether
defective components will be replaced, repaired in part or repaired in whole. Should
you have a question with you system after the 90 days, please contact us for support.

We will support and service our product after purchase.
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System Overview

The below two diagrams show an overview of all the standard components in a system and
how they communicate to one another. You do not have to have all the components and
may have a custom system that is different than shown below.
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Standard Components

Wireless Stack Light with Keyfob Control
(Upgradable to Wifi Floor Signal Station)

The WLRX is a standalone remote controlled stack light that is placed at or
near the workstation.

YV V V

YVVVVYY VYV VY

A\

4 light LED stack light (Red, Amber, Green, Blue)

Lights are remotely controlled by wireless keyfob
Keyfob remote control has 4 sets of On/Off buttons for
turning on and off each light and has a range of ~75 feet
allowing increased flexibility between light mounting
location and team member location

Keyfobs have a belt clip on back or can easily be secured
to a pole or other location

Unit can identify and track 2 unique keyfobs

Multiple keyfobs can be set identically for multiple users
to turn lights on and off

Standard power cord for connection to a 110 vac outlet
Includes L-Bracket for mounting |
Units are approximately 24” in overall length

Optional Alarm can be added to any single light

Units are upgradeable to WIFI for future data collection
needs or to communicate with wifi based Plant Signal Unit
-Requires the purchase of wifi board for each light, this
enables the individual light to be viewed via the
companies intranet

-Expanded data collection and notification capabilities
requires the Shop Floor View Resource Control System
Units are customizable, call to discuss
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Floor Signal Station- FSS:
(Proprietary Wireless)

» A four light LED stack light (Red, Amber, Green,
Blue)

» Switch box(FSS-SB) or Keyfob(FSS-KF) input

» Switch box on a 6 meter cordset has four colored
pushbutton switches for turning on the lights and
actuating the andon system plus one momentary
switch for cancelling the tone on the Plant Signal
Unit (PSU)

» Keyfob remote control has 4 sets of On/Off buttons
for turning on and off each light and has a range of
~75 feet

» Keyfobs have a belt clip on back or can easily be
secured to a pole or other location

» 2 sets of inputs for each light. Default input turns
lights on solid, second input turns on flashing. If
two inputs are used and both on (switch box
and/or keyfob), lights will flash twice as fast for
added visual control

» Additional switch boxes(SB1) or keyfobs(KFob) can
be added

» Additional tapped and plugged holes for easily
adding receptacles and switch boxes or other
switches, sensors, timers etc...

» 7 additional inputs (contact closure activated) that
can be used to send data to the Shop Floor Viewer
for collection and analysis

» Floor Signal Station can be mounted to any %" pipe
nipple or optional tripod stand for quick set up

» Standard grounded power cord for connection to a
110 vac outlet

» Units can be used with Plant Signal Units

> Units are customizable, call to discuss
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Plant Signal Unit-PSU:
(Proprietary PSU-P and Wifi PSU-W versions)

» PSU aggregates signals from up
to 15 Floor Signal Stations-FSS’s
that are assigned to the same
line. Anytime a new light is
turned on, the tone module will
begin to play the single line
melody until all lights are turned
off or a ‘tone cancel’ signal is
received from a FSS

» Four flashing LED lights color

matched to the four colors on [b i || f ﬂ
the FSS’s huiats g .,

> One 105 db horn style tone '
modules with 32 selectable
melodies

» Standard grounded power cord for connection to a 110v a/c outlet

» One Plant Signal Unit can control up to 15 Worker Signal Stations

» Up to 15 Plant Signal Units can exist in one rf environment

» Optional Multi-tone PSU (PSU-Multi) has a louder 119db horn and has a Compact
Flash Card that allows customers to select and change the melodies played. Unit
can also be configured to play different melodies depending on which FSS sent
the signal or other logic, call to discuss options
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Shop Floor View, Resource Control System

Computer Module and Software
All wireless systems can add this option in the future with no changes to the existing
equipment!
The Shop Floor View software is a web based subscription service. The service can be
easily accessed from any computer with an internet connection.

Shift Summary Repart

Diraw Trim
Amber Cluality
11h 3Tm 10d 20h

Rim

ED
Phosph

Switch #5

[ 31 ' [T A
|Switch #5 Switch #1
| 2m 53s 1m 555

» The computer module is the physical component which monitors a wireless
environment and collects all signals from the various andon systems in the
environment and sends a record of all signals to the software in the attached
computer (computer to be supplied by customer)

» The software allows you to send out different email messages tied to each andon
light per Floor Signal Station. You can also tie automation into the andon lights or
utilize up to 7 more discrete inputs not tied to lights.

» You can count operations, time operations automatically.

» Tag specific switches so that a problem report is required when the switch is
turned on.

» Run reports and use pivot tables to analyze the data

» You can also view the current status of all andon lights via the internet and display
this information on large screen displays
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Set Up- Physical System

1. Carefully remove the tripod stands (if purchased) and set them up. You do

not have to use the stands. The Worker Signal Stations can be mounted

directly to equipment using a standard 2" pipe nipple attached to a pipe flange.

2. Remove the Floor Signal Station.

3. Attach Floor Signal Station to the tripod stand using the %4” pipe nipple and
the %" female pipe thread.

4. Place the Floor Signal Station and cut the zip ties holding the wires bundled
together. You are now ready to place the Floor Signal Station and start using
the system.

5. All components with your andon system are already coded to work as one
complete system. However, you can mix components with other Industrial
Andons, LLC, andon systems. The following page shows the structure for the
dip switches.

6. You are now ready to prepare the Plant Signal Unit. Before hanging the unit
you will want to set the volume. With the horn style tone generator you
change the volume by removing the screws and opening the cover on the top
of the horn. The cover has been labeled “Volume”. Gently turn the dial inside
for the desired volume

7. You can also change the melody. To change the melody, please refer to the
Patlite Tone Module owner’s manual, which is included with your Industrial
Andons Owner’s Manual.

8. You are now ready to hang your Plant Signal Unit and position your Floor

Signal Stations and start using your system.

Phone: (866) 290-7551 Fax: 1-866-880-4155
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System Use and Error Signal (YELLOW light flashing)

To use your system make sure all components have their antenna securely installed

and that all components are turned on.

At the Floor Signal Stations, turn on the desired toggle switch and the corresponding

light on the Floor Signal stack light will turn on. AlImost immediately, the matching

strobe light and tone module on the Plant Signal Unit will turn on. If you want the

lights to stay on but the melody to stop, press the momentary button on the switch

box. This will activate the “Tone Cancellation” feature. The tone will remain off

until a new signal comes in. The “Tone Cancellation” can be initiated from any Floor

Signal Station coded to the same line.

Your andon system uses transceivers to communicate between the Floor Signal
Stations and the Plant Signal Unit. This means that when a switch is turned on at
the Floor Signal Station, it starts sending out its message once every second until it
receives a confirmation signal back from the Plant Signal Unit that it received its
message. If the Floor Signal Station doesn*“t get a confirmation signal in about 10
seconds, it will shut down and the Yellow light will begin flashing. If this occurs, you
will have to turn the Floor Signal Station off and then back on to reset the unit.

If this occurs, make sure that the Plant Signal Unit is turned on and set to the same
line code as the Floor Signal Station. If this is correct, then you may need to move
the Floor Signal Station or Plant Signal Unit to a better location to improve

communications.
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DIP Address Settings

All of your physical devices are set using DIP switches. These are factory set based on the
information provided to Industrial Andons, LLC when the system was ordered so it should
not be necessary to change these settings in the beginning. However, things change. So if

there is a need to change units around, use the below chart to change the settings.

DIP Switch Addresse

WESEBES

.

f<a
! -
H =i Sample DIP switch
—;i: configuration showing for
f} Line 1 Floor Signal Station 1
o R ] £
----- e 4l -
Line IO SW SW2 SW3 SWd

0 - - - - Mot Used

1 WV - - - "= Dip Up "ON"

2 - i - - W = Dip Down

3 WV WV - -

4 - - WV -

5 W - W -

] - WV WV -

7 W W W -

8 - - - WV

9 W - - W

10 - WV - WV

11 WV WV - WV

12 - - WV WV

13 WV - WV WV

14 - WV WV WV

15 WV WV WV WV

Linit I SWS SWE SWT SWE

0 - - - - Receiver Mode
1 i - - - ""=Dip Up
2 - vV - - W = Dip Down
3 i i - -

4 - - i -

5 i - i -

3] - i i -

7 W W W -

2 - - - i

g W - - W

10 - i - i

11 vV vV - vV

12 - - i i

13 i - i i

14 - i i i

15 W W W W

The first four dip switches =et the Line number and must be the same for all
transmitters and receiver in a system. If the second four dip switches are ZERO the
unit will be a receiver unit. If the second four are zet to 1-15 it wil be a transmitter
unit. In other words, the setting of the second four dip switches determines the
functionality of the system.
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Database Set Up and Use

Logging in for the first time: (site or corporate admin)
Goto: https://www.ShopFloorView.com and login with the Username and Password

provided by Industrial Andons, llc.

a S https Ve shopllocrviewcom: . 2 - & © | & ShopFlacr Signin

Please sign in

Bob| =

[] Remember me

You will now see the Home Page.

Auslin - SieManagement  Aepoiing  Incdent Rezorts Amin - Hep LogDal

Control Panel

Reporting Incidents Resources
Wiew Bl colieacied daty, oo sabrerks of dals such as by Siew midn-gensohsd reports Based on iigoes delined Mesard bl i o ) usslame? Bitrass the inchririsl
BNE Uk SEe kel Ao we Dra b W T ST
o (o (o
Site Management Live Data
Dilime el delbnne M0f yoin BPW such s el Sedaik Fanfi itiazmng 24l e s

DFwiGE 355 T SaRICh Tip] LS, Sl BRIADT Vs m
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https://www.shopfloorview.com/�

First, select the “Site Management” button and select the “Configuration” tab below the

header.

Austin  Site Management ~ Reporting  Incident Reports

Site Management

Manage site settings, line configurations, switch details, and web
monitor views.

Configuration Users Monitor Views Lines and Devices

Site Information

Basic Details

Change basic site details.

Setting up the service
A “service” is a small program that runs in the background and once configured does not

require any input from the user. In order to use the Shop Floor View system you have to
install “Industrial Andons” service on a computer. This service manages the secure passing

of data from the local physical or virtual andon system up to the web servers.

Scroll down till you see the section labeled “Data Collector”.

Data Collectar

I\ (BT L A NN 0 8 N LAY TR MSTCE ML S SN I L TR BN [NV e S LD D
Colecior] | s
S
Cwinctz Verrian
1135

—rmui fofteore

ETACTE OpELING By R HERILR

Dty Coflerfion SGarvon cdow WP ik a1 GG

FTIF Cotvrs B ral S
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Load FTDI Drivers

FTDI Drivers: If you are using the USB based computer module. When you plug the device

into your computer, the computer should automatically install the device and give you a

message that your device has been installed and is ready to use. If the computer says that

it cannot find the device drivers, you can download them here by following the link

provided.

Next select Download next to the “Data Collection Service” row, to install the service

which will pass the data from the physical devices to the website.

Data Collector

In order to get data to the site, a data collector service must be installed at the site collecting data. Download the latest version below.

Collector11+
Password ig ==+

Detected Version

5222
Latest Software
Software Operating System
Data Collection Service ‘Windows XP x32/x64
‘Windows 2003 Server
‘Windows 7 x32/x64
FTDI Drivers (External Site) Windows XP x32/x64

‘Windows 2003 Server
Windows 7 x32/x64

Save and extract the files just downloaded

Extract all files
Marne
P ﬁ_."j:r! InstallWizard. msi
nads B setup.exe

Phone: (866) 290-7551 Fax: 1-866-880-4155
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Right click the “setup.exe” file and select it to run as admin. Even if you are an admin on

the computer this will help keep the computer from locking the program folder as ‘read

only’. Run the “setup.exe” file.

Mame

ﬁ! InstallWizard. msi

|| Readrme.tut

1) setup.exe
R

Select “Next”

Date modified Type

121272011 %18 PM Windows Installer ...
11/15/2011 3:50 PM Text Document
1271272011 5:18 PM  Application

38 Irualrial dndurn Wibibeoes S

Waealonme to the Industnal Andons WehaAccans
Senvice Sehup Wizand

Thee inedlber ol g e p2ua o ph 1 553 1200 e bo it 2l I St el i oo
AR O | TR

WAFH KA This v radm po-sm e potecee by e pig- e 2 ool inlenalions| heatine
I P-ull_rrird ril_-EJ'in-n-l wlied il v el this ramapse ra s pe s of i mesy e in s aves -
or zrvane panslian, =cd el he posszoled b e ress v s dent o ble oo e e b

[ aembj

Size

514 KB
1KE
415 KB

Confirm the location and select “Next”. So that the service can run whether you are

logged in or not, you may want to select “Everyone” at the bottom left.
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On some operating systems the ‘Configuration Wizard’ will open automatically. If it does
not you will either need to goto your Start Menu and find the “Industrial Andons” folder
and run the Configuration Wizard or in Windows 8 find the application on your splash

screen.

EI% Configuration Wizard NEW
3

Right click program and ‘Run as Administrator’; this is different from running a program

while logged in as an Administrator.

Determine which boxes you need to check.
1. If you are using the web based system to capture data select the first box.
2. If you are using the wifi based Floor Signal Stations and wifi based Plant Signal Units
(all devices have to be configured on your wifi network), select the second box.
You can use all together in which case you will select both boxes.
3. The third option is if you are using the USB based computer module. In other
words, the computer module plugs directly into your computer via USB cable. If

you are you will need to select this box.

uy' Industnal &ndons - Corfiguration Wezard = || = |52

Configure your service and other optlons
Fi m the reguired infomesion and b red b advarce (o the res secion

Wl vou 2 wing e Incusial Srdorg Web Fotal? F s, you wil noed your cats soliacion uasmame
znd paxwcrd.

l | Yae, | plas an g he 18 Wik Pord

Vol you) e peng e Swlc Selay Festuss ™ Yoo wil ress 1o koew wimt tha bnse and IF scd=esa
2 you plen on L oo relay dets

& Fee, vl be g the Swich Felsy feslus

WOl o o cemvn e LIRS Dt Donlabden Divraca ™ F oo, pleaas meabng s §'s confeastad ard weiking
3 propady meliie sariag Wit nealalion

13 as vl baodng dw USE Hala Coliecdar Devios

Wi hent > | : Camwsl
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Go back to the Webpage and enter the Username shown and then display the password
(under Options) and enter it next to the Username. If you are using a proxy server, check

the box and fill in the data. Otherwise, just hit “Next”

Data Caollector

In ander o gef dara Sa e sz A data oollechor sendne mest e Instalied A0 e shin oollecing dafa Rewnlnad the lest wersion boloe

o ik [ omors
Pazsagid is =,
Ehawy Pasnswennd
e
s
|

Rreacd Fasswanrd

Irdustnal Anrars  Cnnbiguration Wisaed = - -

Lt Il on and 7 resoc 10 o 12 Hhe e el on

S U crod o aabaumal ke alye 1o oae cuban Ladmaoan Bra kol ond U iedured doeden g ke

You now need to enter the IP addresses for your wifi based Plant Signal Units or other wifi
devices that you want to relay the signal to for each line and or unit. Be sure to ask your IT
group for the IP address of each device when it is configured on your network. For
physical andon devices leave the default port setting to 123. If you are using the Andon
App on an Android device, change the port setting to 8001 and select “Mobile” from the

Type drop down.
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If you have issues with the device getting the signal from the relay feature, you can enable
the “Relay Repeat” at the bottom and it will resend the signal out to the device the
designated number of times.

Select “Next”.

] Industrial Andons - Configuration Wizard -

Configure your service and other options
Fillinthe required information and hit next to advance to the next section

In order to take advanatage of the switch relay feature please provide the following information
New Relay
Line: v Device: v| P Pot: 122 2| Type v Add

Line” Device  Destination IP Port Type
o Ay 182.168.0.18 3001 MobieS

Enable Relay Repeat and repeat |5 |5 timeis). Delete

oy <Back o
Review your settings and select “Finish”. You have now installed the service. Now you can
open the service and change some settings to make it more robust.
If there is a problem restarting the service, go to the Industrial Andons program file folder

and right click the folder and select options.

¥ This PC » Local Disk () » Program Files (x26)

-~

L] Mame Date modified * Type
. Industrial Andons 2M872014 1:24 PM File folder

Make sure the “Read Only” box is not checked. If it is, uncheck it and select apply to all

folders and sub folders.

Go back and rerun the Wizard in admin mode.
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Open, Configure and Restart the Service

Different versions of windows have different ways to find the list of services running on the
computer. It can typically be accessed by going to the Device Manager and then under
Administration.

In Windows 7 you can type “services” in the start search tab and it will pop up there.

Programs (3)
o Services
%. Component Services
5] services.exe
Control Panel (6)
] View local services
@ Manage Information Cards that are used to log on to online ser...
@] Windows CardSpace
Documents (693)

2 | services.html
2 | services.html

2 | services.html
Music (1)

|| Free-conomics.mp3

' Seemore results

SEMVICES % | | Shut down | ¥ |

i = o : W,
B 2l ol e
In Windows 8, search for “services”

Search

Everywhere -

Services E
% View local s
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Double click on Services and then scroll down until you see the “Industrial Andons — Shop
Floor Service” and double click on it.

& Services =] - B
File Action View Help

e |FEc= = > unw

£, Services (Local) “. Services (L I
Industrial Andons - Shop Floor Mame Description Status Startup Type Log On As 2
Service #1 |ndustrial Andons - Shop Floor Service Running  Automatic Local Service
Stop the service ~ Intel(R) Capability Licensing Service Int.las' Version: 1.2...  Running  Automatic Local Syste...

L Intel(R) Centrino(R) Wireless Bluetooth(... Managesth.. Running Automatic (D.. Local Syste...

Restart the service

In the new window, select the “Recovery” tab and set all three Failure Action Options to
“Restart the Service”. Various push updates or other computer activities can occasionally
stop a non essential (from Windows point of view) service. By setting these choices to
automatically restart the service, your service should not completely stop.

Industrial Andons - WebAccess Properties (Local Computer) @

Recovery | Dependencies

Select the computers resp%nse if this service fails.

First failure: [F{estart the Service 'l
Second failure: [F-!estart the Service VI
Subsequent failures: [F{estart the Service "l
Reset fail count after: ] days
Restart service after: 1 minutes
[7] Enable actions for stops with emors. Restart Computer Options...

Run program

Browse

Select “OK”, then go back to the General tab and select the “Start” button to restart the
service and then “OK” to close the window.
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USB Connection Monitor Configuration
This step only applies if you checked the third box above; indicating that you are using the

USB based Computer Module. The service will monitor that the Computer Module is
connected and operating properly. If the Computer Module is accidentally turned off or
disconnected for longer than 2 minutes, the service can automatically send out an email
notification letting the interested parties know of the problem.

The system will continue to send out email notifications every 10 minutes until the
problem is resolved.

When the Computer Module is reconnected or turned back on, the service will

automatically reconnect and restart the service bringing the system back online.

1= Industnal Andens - Configuration Wizard | P 15 ["'.' -
Corfigure your service and olber oplions
Al in the requied infamation and it neet to advancs 1o 1he net secton

Email alads can be sl bo you it the evenl that the USH device loses comectivily. Pleese provide 2 lsl
of amail 3ddre=a that you wodld e to recelve thesa notfications.

Email Addmeas:

Ad
Email Addeseas:
babEindusdrialandans com [t

v2.H '

In the screen shown, enter and then add all desired recipients to get notifications that
there is a problem with the system.

Then select “Next”.
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You will then see the final page with shows a summary of the selected settings.

-

<! Industrial Andons - Configuration Wizard

Configure your service and other options
Fill in the required information and hit next to advance to the next section

Please review your settings. Clicking "Finish” will commit changes.

(== =]

Clicking next will commit the following changes:

Using Web Service: Yes
Web Account: Collector321144H
Using Proxy: Ne

Using Relay Feature: Yes
Line #15

Line #14:

Line #13:

Line #12:

Line #11:

Line #10:

Line #5:

Line #8:

Line #7:

Line #6:

Line #5:

Line #4:

Line #3:

Line #2:

lime: #1- 152 168 1 113

m

| <Back || Fmsh || Cancel |

Depending on your antivirus and firewall settings, you may get a pop up to enable the

service to function properly.

‘ AVG Firewall Asks for Confirmation

connection to the Internet.

i )..

i

Do you wish to allow this access?

the server we suggest you block it.

-

=

Application "IndustrialAndons - WebAccess Service” is trying to open 3

The remote server is not in your list of safe networks. If you are not familiar with

@ ,Alluw for all networks (recommended)

‘Communication for this application will be allowed for all nemrnrks
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| I
T

Installation Complete [» ]

Industrial Andonz Webbdccess Service haz been successfully installed.

Click "Cloze'" to exit.

Please use Windows Update to check for any critical updates to the .MET Framewaorl:.

Cancel | | | ’ Eluseb—l

Go to the Start Menu and type ‘Services’. When the services window opens scroll down
and you will see the “Industrial Andons — WebAccess” and hit “Start”. While it is setup to
start Automatically, some AntiVirus software will require you to grant permission for this

service to access the internet. Don’t close this window yet.
e} Services =] - &

File Action View Help

LS ERCIENN ¢ R N

5@ Services (Local)

Industrial Andons - Shop Floor Name Description Status Startup Type Log On As =
Service “ Industrial Andons - Shop Floor Service Running  Autornatic Local Service
‘S;_é,lnteI{R] Capability Licensing Service Int. k% Version: 1.2...  Running  Autematic Local Syste...

Stop the service K . )
Rectart the service 4 Intel(R) Centrino(R) Wireless Bluetooth(... Managesth.. Running Automatic (D.. Local Syste...
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USB Cable Based Computer Module

Turn on your Computer Module and plug the USB cable into your computer.

Your computer should automatically install the device drivers.

Go back and hit ‘Restart’ on the service one more time.

Now test that data is being passed up to the Shop Floor View system. Turn on a switch
(light) on the system. Then click on your site name in the upper left corner and then select
“View details” under Live Data.

Austin S Maesgerenl  Repoing Incdenl Bepals AN = Help  Lagh

Austin

rol Panel

Reporting Incidents Resources

o eyl e ceala, oo subiseds O chatE suh as oy ' rey s et e reparls Eesedd O s delred Meed DD o fEnie 3 quessliane? Dromss T iy sT el
sl LR R e T TEN TN Sndrrs wels Le lun Uie s,

Site Management Live Data

Cefing spechic s=mngs for vour sRe such as ins detals Konkor incamng data for Bsues,

devine assgmends safich Wgges and menbor drss m
=== ‘ ‘

You should see some entries on the page like this

Site Logging

View data hitting your site.

122016 1:05:21 PR PChEnINErE® Sl or oo, U iemeled "Ll 1S TOR ST Ul T e W lu i Do il o s " Clher it ame™ ragl, Uiy
Sornated ™ ATetc 1 A2 IBEFRERAST "Maka™ 11111111 11111111 "Tevkeebumibes 19" 1 Inebumbes™ "1 " Taghkd " 3835 nel 8- T AR hN-a2 5 -
STOGREA2, ExtendedData® ], FingerPrint "0 000402207 1018%, "Deourmecal® W Dane 1427 0962 SEET ), Trpe 10} N

TA22095 1:58:20 PM TCieniHame® ehn-Work_apop” *Srestad T "VDate (142105520201 5304, Tana " __tepe*VinualDevicainfod® " Cliamianme” ral, Tata™
el ™"l 4 T U STTE  Lale CTTTTTT IO 1L 1 Dy om0 " Mg Murmbe ™ U aghd . "208ed f b 404 a0 2l
CHERACTRCTR) FuinndedCaia™ [ = ingerPant™ TINCAEAA 101 87 Denurnerdal™ " Thma 1471 0eF 2 1 509 Tvpa ™ 0
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Changing System Configuration Settings

If you need to make changes to the configuration settings; like adding a new wifi device or
changing an email on the list of recipients. Go to the Start or Windows icon, select ‘All
Programs’ and find the Industrial Andons folder.

Then Right Click on the “Configuration Wizard”, select properties and then the “Run this
program as an administrator” under the “Compatibility” tab.

You will then step through all of the setup screens and you can make any necessary changes.
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Industrial Andons WiFi Board Configuration

Overview:
You can watch a video on configuring the wifi boards by going here:

www.industrialandons.com/wifi/wifi.mp4

The WiFi board connects to the andon controller board via a serial link. The WiFi board
receives data from the controller board and relays it over a WiFi link. The signal is sent to the
IP address of the computer/server that is running the “Industrial Andons Service”. The
Industrial Andons Service should be installed first before configuring the WiFi board
because you will need the IP address of the computer/server running the Industrial Andons
Service. The WiFi board also generates web pages that can be viewed with any standard
web browser. The web pages show the status of the four andon lamps, and are also used to
configure the WiFi board. The wifi board is a 2.4GHz 802.11g low power module that

connects at 56mb/sec and uses 40mhz channel width.

Board Specifications
The wifi board is a 2.4GHz 802.11g low power module that connects at up to 56mb/sec and

uses 40mhz channel width.

Resetting the Board

Press small gold reset

;:;-i.r.,_ button here

)

During the set up process, if you ever have to start over you can reset the wifi board to its
original configuration.

1. Press the small gold reset button attached to SW1

Phone: (866) 290-7551 Fax: 1-866-880-4155 28 of 64
172 Mallard CV, Austin, TX 78737


http://www.industrialandons.com/wifi/wifi.mp4�

2. With the button pressed connect the power and the Red LED should come on solid
for 5-10 seconds and then flicker and a blue LED will also light up.

3. Release the button, turn unit off and back on. Unit is now reset

Initial Configuration:
The WiFi board is delivered from the factory with certain default settings.

e On power up the board will attempt to connect to an “ad-hoc” WiFi network with
the SSID set to “IAXXXXXxxxxxxx” where “xxxxxxxxxxxx” is replaced by the MAC
address of the wireless chip, without the colons. So if the MAC address is
00:1E:C2:00:22:98, the initial SSID will be “IAO01EC2002298”. This guarantees that if
several boards are powered up in WiFi range of each other, they won’t conflict

because each one has a unique SSID.

e To connect to the board to configure it, open the wireless network on your pc, click
on “search for available wireless networks”, and click on the SSID of the board you

want to configure.

e By default the boards use an IP address of 192.168.123.123. To finish connecting to
the board, set your PC’s network address to 192.168.123.100, and your netmask to
255.255.255.0. Then open a browser window, and enter http://192.168.123.123 in

the address field.

e You should see a web page like Figure 1
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Industrial
Andons..

Efficient Manufacturing Solutions
www.IndustrialAndons.com

Yersion: 1.00

NP T— . 04 01 10101010 01010101
Configuration

Copyright © 2009 Industrial Andons

Figure 1 — Overview Page

e Once the board is operating with the andon controller the status of the lamp
stack will be shown here. If any of the lamps are lighted the corresponding
colored boxes will be filled in on this page. The boxes will be clear if the
corresponding lamp is not lighted. When there is a change in state, you will

need to hit refresh on your web browser to see the change.

e The box to the right of the lamp stack image shows the last command the board

received from the andon controller board. It is used for debugging.

e Click on the “Network Configuration” Tab. Figure 2 will appear
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Industrial
Andons..

Efficient Manufacturing Solutions
www.IndustrialAndons.com

Version: 1.10

Network Configuration

Metwork y
Colfiguration | Target IP Address: 132165123 1

Target Port: 8000

|. Save 'Cﬂl'lftg_I

Figure 2 Configuration Page
e The first thing you must do is enter the ip address of the
computer/server running the Industrial Andons Service and leave the

Target Port set to 8000 and press the “Save Config” button
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Once the page refreshes, scroll to the next box down and fill in the

appropriate data for your network.

MAC Addras=: D0 1EnCDs0L 14EDS
Host Name: IAFINCH

_| Enable DHCP

1P Address: 192.168.123.123
Gateway: 152.168.1231
Subnet Mask: 255.255.255.0
Primary DNS: 16925411

Secondary DNS: 0000

S51D: IAD01ECOO14EDE
Modea: Infrastructure . AdHoc™
Active Channals: 1511

Security: Mone @ WEP L WPEA/WPA 2.
WEP Configuration:

Authentication: Open Shared

Wep Keys:

WPA /WPA 2 Configuration:

WeASWEA 2
Passphrase:

e Select a suitable hostname.

| Save Config |

e [f you have a central DHCP server check that box. If not, select an IP
address that is within the network you intend to use. You must also
set the gateway address, the subnet mask, and the DNS server

addresses.

e Set the SSID to the ID of the network you intend to use. If you have a
central wireless access point select the “Infrastructure” mode. If not,

select “ad-hoc”. Note: this board and the relay or database server

device must use the same SSID. If you only have a few WiFi boards in
the current installation it doesn’t matter which mode you use. If you
have more than a few, it is better to set up a wireless access point, or

“WAP”. Otherwise all the boards in the installation have to process

every message, even ones that are not addressed to them.

e There are eleven possible WiFi channels available, numbered 1-11. In
most cases the defaults shown will work fine. If you have many many
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WiFi boards in range of each other, it might be better to have some
boards use different channels.

e Select no security, WEP security, or WPA. If you select WEP or WPA
you have to enter keys or a passphrase. Every device on this SSID has
to use the same values in order to connect to the network.

e CLICK ON “Save Config”. At this point the device will no longer be
connected to the computer via the ad hoc connection as it is trying to
connect to the network and should be viewable on your list of
connected network devices. See “Red LED status for connection
status”

Red LED Light Flashing

The Red LED on the WiFi board indicates the connectivity of the board as follows:

Solid LED: ad-hoc mode or ad-hoc transitioning to infrastructure
Fast blink: infrastructure connected (on for about 1/2 second, off for about 1/2 second)
No LED: infrastructure was connected, but now lost

Slow blink: infrastructure connection failed, retrying

Phone: (866) 290-7551 Fax: 1-866-880-4155 33 0f 64
172 Mallard CV, Austin, TX 78737



Setting up the Virtual Andon

The virtual andon system is a computer based andon system. You can install the program on
a computer, then you can turn on lights (virtual and physical) and pass data to the Shop Floor

View system just like the physical andon units.

1. Download the zip file from the IAWebaccess site or provided by Industrial

Andons.

2. Unzip the folder and then run the “setup.exe” file. Be sure to first right click

and “Run as Administrator”

;}' setup.exe

3. Select “Install”

Application Install - Security Warning

Publisher cannot be verified.
Are you sure you want to install this application?

Name:
Office Andon

From (Hover over the string below to see the full domain):

CADropboxAndoniVirtual Andon Custom Virtual Andons\Toro\Wirtual Andon - Tore

Publisher:
Unknown Publisher

Install

Don't Install

o While applications can be useful, they can potentially harm your computer. If you do not trust the

cource, do not install this software, More Informaticn...
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4. Select “Config”

a

Welcome!

Thank you for choosing Industrial Andons! First we
must begin our configuration process in arder to
propery setup your system. This is only needed once
and can be changed in the future by clicking the
Industrial Andons logo.

To get started, please begin the corfiguration
process by clicking "Config” at the bottom or hitting
the enter key!

| Corfig |

If you get an error opening or saving your configuration settings, you will need to find the
“Industrial Andons” folder under your program files (C:\Program Files (x86)).
Then right click on the “Industrial Andons” folder, select “properties” and make sure the
folder is not “Read Only”. Uncheck and hit “Apply”

@Uv| , » Computer » Local Disk (C:) » Program Files (x86) »

Organize = = Open Include in library « Share with = Burn Mew folder

*

- . Mame Date modified
- Favorites
B Desktop . Industrial Andens 8/27/2013 11:30 AM
4 Downloads | Industrial Andons Properties @
i General |Sharing | Security | Previous Versions Customize|
Industrial Andons
/
Type: File folder
Location: C:\Program Files (86)
Size: 17.1 MB (17,993,328 bytes)
5 Size on digk: 172 MB (18,071 552 bytes)
= Contains: 40 Files, 4 Folders
— Created: Thursday, June 07, 2012, 6:34:32 FM
Aftributes: %eadﬂnh’ {Only applies to files in folder)
|
]
QK ] [ Cancel Apply
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Entertheline# and Unit & that

the Shop FloorView System [SPv)

will sssocistewiththis

installation onthis computer Dol

not use onesthatare alresdy
used by physical andons.

Checkthis boxto k=ep the
Virtual Andon ontopofdl
windows onyourdasktop

Check boxes next to the

switchesyou wantmappear‘ :J'

inthe listof active switches

Basic Configuration
Company Name:  Industial Andons
Location:  Austini

Lins Mumber: (1 = Unt Bumber: |1 5= P Address:  lacalhost

| G Taggng Cord gursien

Configuration fles location

ConfigurationFiles'\

- ] Aways ontop?

¥ Show Ln/lin
. w133 |
[ Savn |

(Ao |

Configure the Virtual Andon

fﬁ]

| Basc Configuration | Buitin Confiuration |

Button Configuration

Active Seiiches Cnf
Swtch]
| Swich?
¥ Swichd
7] Swichd
Switchs
[7] SwatchE
ST
| Swich
Swiehd
] Swaeh10
[] Sweh1
] Swtehi2
] Swaem
] Gwchia
[] Swer1s
| SwiehE

Swich Labeals

ey
]
= 5

. I L

Color:
—
| —
—
| S—
(—
(—
——J
——J
—
—J
—J
—
—J
—
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Enterthe |P Address ofthe
computer running the service.
Ifyou run theservice onthe
same computer running the
Virtusl Andon Program enter
"localhost” here

Additionzl detz canbe sentto
the 5FV system. Clickhereto
configure the extra dats fields.

others e off
2 Additionsl dats can be sentto

the 5FV system. Clickhereto
configure the extra data fields.

Labels switches foressier
identification. Thisdoesnaot
updste switch nameasin the
SRV, anly for the user inteface
ofthe Virtual Andon

Checking this boxwill tum an
the lightwhensll others are
off. Ifselected, you must first
turn the light onthen it will o
off any time the others are off
Can be used totrack uptime or
swailability if snotherlightis
used when busy.
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Data Tagging Configuration

You can tag all of your andon calls with up to 5 additional data fields. This means every
andon signal will pass this extra data to the Shop Floor View System and will be recorded
with that occurrence.

The extra data can be downloaded and analyzed when the raw data is exported to Excel.
& DataPack.. =

Check hereif youwantthe box to Data Tagging Configuration

be shownon the userscreen. If o Vishla?
the value doesn't change you can i - Label for the datafield
uncheckto save real estate.
A2
WLIRDE
- To create adrop down list forthe
field, enter the item here and hit
Add
add.
Risme

Check this boxto create afree

form text box for additional data AT
or to fill using a barcode scanner B

forinput. ] From Fie: - Check this boxto automatical by
pull a valuefroma file that haza

single value init
o Lok Flisrve L Add up to 5 Extra Data Fields,
o Remove Fields and Save

Using the Virtual Andon

Once the entire configuration is complete, click on Save to save the settings and open the
Virtual Andon user window.

& Main -
Click on the logo to open Indusirial Andons
the Configuration page Bostin
gy
w - Any visible extra data

L fields will showuphere

Click on a button toturn it
on/off and senda signal. To
the 5FV. Once selected, the
button will glow and show
how long it has been on.

|__ Only checked Active
| switcheswillshowup

il
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Renaming Your Site Name
It’s now time to configure the Shop Floor View system so that it is Labeled to fit your site.

Goto ‘Site Management’ / ‘Configuration’ and click on ‘Edit Details’ to the right, under

‘Basic Details’.

Site Details

AEtin

Sob Wilson

Address 172 Mailard Cv

Cityl 3tateiPostal Aushin

Time Zone (U000 Cenlral Tame (U8 & Canada)
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Shifts

The system has a default “All Day, Every Day” shift. This should be left intact so that no
matter what hours end up being worked, they system will capture the data. However, you
can add additional shifts to the system as necessary. The system can handle swing or crew

shifts as well where people work different hours on different days.

It is important to have all shifts in the system as you can assign users to a shift. When a
user is assigned to a specific shift, they will not receive notifications from the system when

it is not during their shift.

Shifts
In addtion to adding shifts, you can also add non-working time such as breaks.
Shift Name Working Days Options
All Day, Every Day Day Start/Stop  Non-Working Events
Sunday 0001 - 2359
Monday 0001 - 2359
Tuesday 0001 - 2359

Wednesday 0001 - 2359

Thursday 0001 - 2359
Friday 0001 - 2359
Saturday 0001 - 2359
Add new Srjﬂi
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Adding New Users

Click on the “Users” tab from the “Site Administration” screen

Austin  site Management  Reporting  Incident Reports Austin ~  Help  Log Out

Site Management

Manage site settings, line configurations, switch details, and web
monitor views.

i IMonitor Views Lines and Devices

Configurati

Site Users

You can assign different roles to grant users access to various areas of the site

Select *‘Add User’ and fill in the required data. The email entered here is what the system
will use to send out notifications. If you want a text message to be sent, enter the proper
email to text format for your cell carrier here.

You must assign users to a shift in order to receive notifications. The system will only send
them notifications during their assigned shift times. This is so they do not get notifications
when they are not at work.

If they need to get notifications all the time, assign them to the “All Day, Every Day Shift”.

Add User

® MNew User

() Existing User
Name John
Username JohnD
Email / Role John@industrialandon Administrator
Password

Assigned Shift All Day, Every Day
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Renaming Lines and Devices
Now you can rename your Lines, Devices and Switches to suite your needs. Select the

‘Lines and Devices’ tab and then the ‘Edit Details’

Site Management

ettings, line configurations ch details, an

Lines(s)
Lines group devices together to help better visualize your plant.

Line Configuration: Lined

Maks changes 1o ihe specHi Ine &dd dostees or updahe swhch cokors Tt wi | SHer down b all deioes

Linat

AEined 3% live #1

Change the name of the Line here and then save the change.

Line Details

Line Name

Line Number
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To configure the specific devices (Floor Signal Stations) in your system, select the + next to

‘Expand Line Devices’
Lines(s)

Lines group devices together to help better visualize your plant.

Line Configuration: Line1

Make changes to the specific line. Add devices or update switch colors that will filter down fo all devices.

Line1
Assigned as line #1 Edit Details

© Expand / Collapse Switch Colors
© Expand Incident Matix

© Expand Line Devices

L3

To change the name of the Device, select the ‘Edit Details’ button, change the name and save
the setting

Device Configuration - 1-1

View details specific to this device. You can also set switches to active/inactive to ignore or include switch
activities.

1-1
Assigned as device #1

Create Template from this Device E?it Details

© Device Switches
© Estimated vs. Actual Triggers
© OEE Triggers
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Next, expand out the ‘Device Switches’ by clicking on the + next to ‘Device Switches’.
There are two switch inputs for each color light. On a standard system with one switch box,
the device will use the first of each of the inputs.

The system is also configured with a default label with tokens that will auto populate and
display on the web monitor.

For example, if this was Line 5, Unit 6 and the Yellow light (switch #3) was turned on, the
Label would read: “Yellow 5-6-3”.

Using tokens and a coding system is an easy way to convey a lot of information quickly and
to ensure the system records all occurrences uniquely.

Device Configuration - 1-1

View details specific to this device. You can also set switches to active/inactive to ignore or include switch
activities.

11
Assigned as device #1
Create Template from this Device Edit Details

© Device Switches

Switch Enabled Audio Options

Red [LINE#]-[DEVICE#]-[SWITCH#] Enabled Mot Configured
Red [LINE#]-[DEVICE#]-[SWITCH#] Enabled Not Configured
Amber [LINE#]-[DEVICE#]-[SWITCH#] Enabled Not Configured
Amber [LINE#]-[DEVICE#]-[SWITCH#] Enabled Not Configured
Green [LINE#]-[DEVICE#]-[SWITCH#] Enabled Not Configured
Green [LINE#]-[DEVICE#]-[SWITCH#] Enabled Mot Configured
Blue [LINE#]-[DEVICE#]-[SWITCH#] Enabled Not Configured
Blue [LINE#]-[DEVICEH]-[SWITCH#] Enabled Mot Configured
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To change the name of a switch select ‘User Actions’ and “Edit’. Then change the name
accordingly. You can also turn a switch off if you do not want the system to anything with
data coming in from that switch.

If you want the Web Monitor to play a sound when a new signal comes in from this switch,
you can select the desired “‘Audio Alert’ from the choices shown. NOTICE: Depending on
your browser, you might get an error the first time a signal comes in and it tries to play the

sound. Once you allow it, your browser will play all melodies without issue for as long as

the window stays open and active.

Switch Details

Name Red [LINE#]-[DEVICE#]-[SWITCH#]

e (N

Audio Alert
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Report Required and Notifications (email and text)

11
Asmpned an devce #1
Craale Template Tiom 1hi Devics Ecil Details

ﬂl Davice Switchas

Switeh Enabled Audis

Red [LINEH]-[DEVICES]-[SWITCHA] Enabled Mot Canfigured T —

Reedd [LINEF]-[DEVICER]-[SWITCHA] Enabled Med Cronfigured Eatt
Honfications

Amber [LINEN-DEVICEN]{SWITCH] Enabled Med Cronfigured

You can now go all the way down to the Switch resolution to set up various notifications.
Under ‘User Actions’, select ‘Notifications’

If you are planning on filing reports against andon calls you will need to turn the ‘Trigger’,
‘On’ under ‘Incident Reporting’. This will place every occurrence in a special queue where

users can go in and enter reasons and a description as to what the problem was.

Notifications

Trigger is ﬂ

Create Report On Light On
On Timer Change
On State Change
On Counter Change
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On Timer Change
This sends out email messages based off how long the switch has been on. You can add
multiple alerts sent out at different time intervals. You can use the token [TIME] in the

subject line that will automatically fill in how long the light has been on.

On Timer Change

mogers [0

Last Alert
Email Subject Alarm has been on for [TIME] minutes
© view Tokens
Alert Intervals Interval (min) Repeat? Recipients
2 off wilson, Bob % Delete
10 o Wilson, Bob x| | Ivey, John % Delete

Add Alert

On State Change

This sends out a notification as soon as the switch hits the desired state (turn on, off, or
both).

Notifications

Incident Reporting
On Timer Change

On State Change

magers (IEN

Notify On Light On v
Email Subject IA Red Light On
© view Tokens
Recipients Wilson, Bob x
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On Counter Change
This notification is sent based off the number of times a switch is turned on. This can be
used as an electronic kanban signal. This is often used on switches not tied to turning a

light on and can be used with an added limit switch.

On Counter Change

Trigger is m

Max Count 24
Current Count 3
Email Subject Line 1 Final Station Pallet is FULL (24 pieces)
© View Tokens
Recipients Wilson, Bob %
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Web Monitor

Now it’s time to set up the Web Monitor. Go to ‘Monitor Views’ tab and you can either

edit an existing view or create a new view.

Site Management

Mana : 5 gs, line configurations,

monitor

Cannguralion 5T Mnnear Views

Monitor Views

Set up a group of devices to monitor which can be assigned to a display device for viewing.

Wiew Configuration: 14

Coriigurs delals, aesoned deaces, cones, arid wial seakclves shoubd Be e bve i e vy,

)

Mo descdpian ghicn

Thrs view £ Ackive

The zane column has heen Disabled

Q Expand i Collapse Assigned Devices
D Expard | Gollapse Assigned Zones

@ Expand | Gollapse Azsigned Gred Switches

Select ‘Edit Details’ to change the name of the view and to turn ‘On or Off’ the Zone
Column (Label for the rows in the monitor).

The ‘Large Scale’ feature should be used for views with more than 50 devices. This view
will put the standard label in the boxes but will then only show the color of what light is on

and not the time or switch labels. This improves responsiveness of views when there are

many devices in the view.

WView Delaks

weie [

‘i Manma
Deacnphcn
Zone Colamn o

Large Scale

=
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Click on ‘Expand / Collapse Assigned Devices’ to add or edit devices assigned to a view.

Wiew Configuration: 1A

Cnnfguere drtals, asslgnedd devkees, mones, and what sefches shonlkd e achec inthe vew
&
M descriphion ghoan

g g rz Actve
The zone column has s==n Disabled Edit De=talz

O Expand | Collapse Assigned Devices

Device Alas Summary

1-1 [ HELRFCE] Ao 1. 0nl 1 e e
1.3 [UNEHDECE] [ Liser Actions =
1-3 [UMEHDEYECE] Foowe 2, ol LIser Arions -

14 L] ULecL] R £l

Azggn Mew Device

To add a new device, select ‘Assign New Device’. The Alias blank is what shows up in the

block as the label when no light is on. You can use tokens to pull the label in or type it it.

Assignment Datails

1-1 - Lined-1-1

Once complete, click on the name of the view to open the link to the view.

Wiew Configuration: |4

Cormigurs delals, assigresl deaes. cunes, and shat setches shaulkd be active in the view

'-'1 description ghen

This vy &5 Actve
The mane solumn has heen DisaBled FdF Mednils

Expand | Gallapse Assigned Devices
@ Expand | Gollapse Axsigned Zones.

2 Expand | Collapse Assigned Gnid Switches

Phone: (866) 290-7551 Fax: 1-866-880-4155 49 of 64
172 Mallard CV, Austin, TX 78737



This will open the view you just created and will show any lights that are on in the system.

The fonts and grid will resize to the shape of the window.

= hitpe shnpflnnniss.com/mnchile' meneoesies s A=4 £¢ = @ O || ) Indietmisl Ancans - Incystrial .. | = industeal finden

TREE Line1-1-2 |
Amber 1-2-3

| Tm 5s
Line1-1-3 Line1-1-4




Viewing Web Monitor Full Screen in Kiosk Mode

Kiosk mode is when Internet Explorer runs and none of the taskbars, title bars, or
menus are displayed. This gives you a clean TV type view of the content and not a
web page feel of the content. Kiosk mode is similar to Full Screen Mode except that
Kiosk Mode locks the window making it more difficult for users to close or change the
view.

How to configure a shortcut for kiosk mode:

1. Open the Industrial Andons Web Monitor view that you want to create the shortcut
to open

2. Copy the address in the tool bar

3. Right click on the desktop and select New > Shortcut

4. Type in the following into the window, but don’t hit ‘Next’ yet:
"C:\Program Files\Internet Explorer\iexplore.exe" -k —-nohome

5. Now put in one space after nohome above and paste in the monitor web address

6. Select “‘Next’” and the shortcut will be created on the desktop

7. The shortcut should open on the active screen, so if you want it to open on a
secondary monitor, place the shortcut on that screen and make sure it is the active
monitor when opening the link

8. To exit Kiosk Mode hit CTRL + W

You can also always run the Web Monitor in Full Screen Mode. To enable this view, open
the Web Monitor and place the window in the monitor where you want it displayed. Hit
function F11.
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Estimated vs. Actual Feature

With this feature you can add an estimated vs. actual field to a specific Floor Signal
Station (FSS) cell in the web monitor. To add a trigger goto the ‘Lines and Devices’ tab on
the Site Management page. Expand the Devices for the line you want to add as the
trigger, expand the ‘Estimated vs. Actual Triggers’ and select ‘Add Trigger’.

Device Configuration - 1-1

View details specific o this device. You can also set switches to active/inactive to ignore or include switch activities.
11
Assigned as device #1

Create Template from this Device

© Device Switches
O Estimated vs. Actual Triggers

No Estimated vs. Actual Triggers Found
Triggers are used with the web monitor to display estimated vs. actual totals.

Add Trigger

© OEE Triggers

Estimatad vs Actual Entry

Trigger Mame Red Compkts
 vicw Takans
Switch [ On State R [ IMFLHTIEICFY v Switrh £ [w
Ertmated ! Current 24 1
Tirsne | Shift (s} By Shift | Al Oy, Every Day =
Dasplay in Call m

Save Cranges Clhose

Name the Estimated vs Actual trigger and then select which switch will provide the count
to the system, this is what will index the *Actual’ count.

Enter the Estimated number to be completed during a shift and the actual amount currently
or leave blank.

Next select whether you need tracking by time or shift. By time is for projects with lead
times longer than 1 shift. Typically it will be tracked by shift and you will need to select
the shift this applies to.
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Finally, select whether you want the value shown in the cell on the web monitor or not.
The Shop Floor View system will then calculate the takt rate based off the shift selected
and the available time (subtracting out the non value added times from the shift). It will
then determine what the current number completed should be. If the OEE feature is also
being used on this device. The two values will toggle back and forth at the bottom of the
cell.
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OEE Triggers

This feature can calculate the current OEE of a workstation based off the assumption that
when certain switches are on, the station is not performing at all or at full capacity. If this
is integrated with a piece of equipment, the calculation will potentially be more accurate.

Select ‘OEE Triggers’ under the desired device and then ‘Add Trigger’

Give the trigger a name and select the shift to use. The system needs a shift so that it can
calculate the total available time in which to base 100% OEE. Then select which switches
will impact OEE and by how much. In this example, when the Red light is on, the station
is stopped 100%. However, when the Amber light is on, they are still working at 50%.
Then decide whether you want the value displayed in the cell on the web monitor.

OEE Entry
Trigger Name OEE
© view Tokens
Shift All Day, Every Day [V

Not Working Switches Switch

Red [LINE#]-{DEVICE#]-{SWITCH#]
Red [LINE#-[DEVICE#-{SWITCH#]

Amber [LINE#-[DEVICE#-[SWITCHE]
Amber [LINE#-[DEVICE#-[SWITCHE]
Green [LINE#]{DEVICE#]{SWITCH#]
Green [LINE#]{DEVICE#]{SWITCH#]
Blue [LINE#]-[DEVICE#-[SWITCHE]

Blue [LINE#]{DEVICE#]-[SWITCH#|

Display in Cell m
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Problem Matrix
You can create a 3 tiered, hierarchical matrix by which you can categorize and record

problems. This is used in the ‘Incident Reporting’ if it was enabled under the
‘Notifications’ portion of each switch.

1-1
Assigned as device #1
Create Template from this Device

Edit Details
© Device Switches
Switch # Friendly Name Enabled Audio Options
1 Red [EDP1] Enabled Ding T
2 Red [LINE#]-[DEVICE#]-[SWITCH#] Enabled Not Configured ‘ Edit
Notifications
3 Amber [LINE#-[DEVICE#]-[SWITCH# Enabled Not Configured

Then turn the selection under “Incident Reporting” to On for the desired switch. All future

andon calls on this switch will now create an incident report under the “Incident Reports”
section of the website.

Notifications

Incident Reporting

Trigger is m

Create Report On

Light On

On Timer Change
On State Change

On Counter Change

Different areas have different problems depending on the process, equipment, materials
or other conditions. Therefore, each line can have a different Incident Matrix. To set up
the matrix, go to the Lines and Devices tab on the Site Management page and go to the

Line level and expand the ‘Expand Incident Matrix’
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Lines(s)

Lines group devices together to help better visualize vour plant.
Line Configuration: Lina1
Whake chianyges kb e soeclc e Add deaces o updale seich colors Eeal sl e doen b gl devices,

Liniad

Azgianad as ling 41 Edi Dedalls

) Expand / Collapsa Switch Calors

O Expand Incident Matix

Incident Matrix
Defing incidant tvpes 0o Melp crdanize sues when they socur

# - m 3 v A Teiigia
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First create your top level Root Items. Select the item and rename it. Then you can use the
‘Create’ button to add up to two sub levels.

In the example below you see that the top level has been designated by groups like
Maintenance, Material Handling, Production and Quality. Under those groups you get
greater level of detail for categorizing the issues.

Once the full matrix has been created, it can be saved as a template and applied to other lines.
You can also use the template as a starting point for the other lines and then customize as
necessary.

Incident Matrix

Define incident types to help organize issues when they occur.

¥ Create Root X Delete

4 Ry Maintenance

4 Ry Blank Press
¥ Die Height
W Scrap
¥ Other

4 @ CNC
W Fixture
¥ Program
¥ Tooling
W Other

4 Ry Mill
W Coolant
W Sensor
W Collet
W Other

W Materials

W Production

W Quality
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Entering Incident Reports
NOTICE: When you enter a problem report, or start and save a report, you MUST enter

something in all three Tiers and the Brief Description box in order to save or save and close
a report.
Select ‘Incident Reports’ from the top of the page. This will open the page that shows all

open reports that are waiting for a report to be filed against the occurrence.

SUSEr GNE MEGRETET R INERIETE e M - HEp LogOan
fis

Site Incidents

Site Incidents

Open Incidents

Eatt b5 Tt ek INCAISA1S DRl MaweE DCCLTES 0 thes SEE. E{IS Can D SIANEN Nl (3600 LISt O remresel I Hie azel s GTORGS
adorman Seree harged Ta Ewvent Starms Everd Smpped Durstion &
Lineta-1 Foncd [LINE R} [DEVIG ER| {5MTTCH] it O 1RO 308 S0 P AHSINNS 314748 Py i m
Lisgt=1-1 Fasd [LIESH DEVIE B 51T CHA| LT Easryy OOM ARG 31754 P WA S 008 P 15 m

Select ‘User Actions’ and ‘Edit’ for the desired occurrence. Now based off the line the
occurrence happened on, the appropriate Incident Matrix will be loaded onto the screen.
Select the appropriate categories and then a ‘Brief’ and ‘Full’ description can be added.

The ‘Brief Description’ and problem categories will be shown on the Shift Report.

Incident Details
When 116/2015 3:08:40 PM 1/16/2015 3:17:46 PM
(Start, Stop, Duration)

What Lined-1-1 Red [LINE#HDEVICE#HS Light being ON
(Address, Swifch, State)

Problem Maintenance Program
(Raot, Level 1, Level 2)

Brief Description Wrong program loaded on machine

Full Description New rev of program was released last night but not saved to the right directory. Therefore, team
member pulled what they thought was the current version. A3 has been started to resolve.|

oo

If the report is complete, select ‘Save & Close’. If more information needs added later or

by someone else, select ‘Save Only’ and the report can be reopened later.
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Running Reports-Shift Summary
The Shift Summary Report is the standard report designed to give an overview of the
performance of a Line for a shift or period of time. Select the “Reporting” tab from the top

of the Shop Floor View screen.

Shift Summary
Provides a report that shows activity for the selected shift, or all shifts, for the given time range.
shift Every Shift [v] Line Summaries m
Starting From 4/16/2015 To 41712015 Extended Switches OFF
Line Line1 ﬂ Station Summaries m
Incident Reports OFF
All Occurrences m
Switches to Include o (sW#) | o (sWw#2) @ o (SW #3) ] 2 (SW#4) [
M (SW #5) [l b (sw#6) |l 4 (SwW#T) b (sw#8) l
¥ (SW#9) | M (SW#10) [l & (SW#11) | & (sw#12) |l
M (SW#13) |l M (sw#14) [l M (SW#15) | & (sw#16) [l

Email Recipients

Create Report (PDF)

Select the Shift, Date Range and Line that you want to see data for. If you select the “All
Day, Every Day” shift, this will show data for the entire day for the chosen line and not just
a specific shift.

Next you can choose to see data for all switches or filter out information you don’t want to
see that might skew the charts (if the green light is on when all others are off, you may
want to turn off the green switches). To turn off a switch, uncheck the box next to the

switch.
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Line Summary

Line:
Line1
Every Shit Total Occurrences Top Occurrences Total Duration Top Duration
Date: Switch Occurences Name Duration
] [ 12h3m30s
412012015 Red [EDP1] 188 Iml2zs Red [EDFI] 11h 56m 58s
126 4h35m 425
Amber 1-1-3 90 2n/STmE1s Amber 1-1-3 4h 4m 17s
~. -
Blue 1-1-7 61 i 4s Green 1-1-5 2h 13m 48<
o 1 1 1 |
_ Greenl15 80 20000 40000 Blue 1-1-7 1h 32m 55s
0 50 100 150 200 250 10000 30000 50000
Switch 11 30 Switch 11 1h 2m 31s

# of Occurances Duration in Seconds

The “Line Summaries” option will give an overall aggregation of the data from all devices
on the line so that you can see in total the Occurrences and Duration of all calls from all
devices.

The Extended Switches selection is should only be turned on if you have times that lights

will be on for periods longer than a shift (ie you have a change over that lasts for 3 days).

Station Summary

Device: 1-3
Total Occurences Total Duration
— s e oo e
0 10 20 30 40 50 0 500 1000 1500 2000 2500 3000 3500

The “Station Summary” will give a similar overview as the “Line Summary” but only shows

the andon calls related to the specific device.

Incident Reports
Incident Reports

Switch Started Duration (s) Tier 1 Tier 2 Tier 3 Description

Red [EDP1]  1/16/2015 9.0840AM  9m 6s Maintenance CNC Program \Wrong program
loaded on machine

Red [EDP1] 1/16/2015 91754 AM  2m 13s Maintenance CNC Program WRONG REV OF
PROGRAM

Red [EDP1] 1/16/20159:33:29AM  11s Maintenance CNC Fixture fixture not cleaned,
gunk build up.

If you use the “Incident Matrix” and file problem reports against your andon calls this will
show the occurrences with the basic information filed against the call.
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Occurrences
Switch
Amber 1-2-3
Amber 1-2-3
Red 1-2-1
Red 1-2-1
Amber 1-2-3
Red 1-2-1

All Occurrences

Started

1/16/2015 9:20:42 AM
211072015 1:19:58 PM
21072015 1:24:59 PM
2M12/2015 5:56:31 PM
2M12/2015 5:59:56 PM
21372015 7:21:56 AM

Stopped

1/16/2015 9:20:46 AM
2/10/2015 1:21:38 PM
2/10/2015 1:25:06 PM
211212015 6:00:00 PM
211212015 6:00:44 PM
2/13/2015 7:23:51 AM

Duration

4s

1m 39s
8s

3Jm 30s
48s

m 555

“All Occurrences” will show every andon call for the selected switches for the shift

selected.

Shift Summary : ExportRawData ;: OEE Report

Export Raw Data

Export Raw Data

Provides a report that shows all activity for the given time range including extended data provided by virtual andons.

Starting From

Email Recipients

To

Create Report

Exporting the Raw Data is a way for you to access the full raw data in the system so that

you can do your own analysis and drop the data into your own templates. You can either

download the excel file or email it by selecting some recipients before hitting the “Create

Report” button.
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Troubleshooting

Data is Not Being Passed to the Web Server

One of the most common installation issues is that the service is unable to pass the data
packet up to the web server. First, confirm in the service wizard that the correct username
and password have been entered. This is not the login that you use to log into the Shop
Floor View system. This is found under your site information.

Second, check with your IT group and confirm whether or not you are using a proxy server.
If you are, you will want to open the service wizard and configure the proxy server
information.

Third, the data is likely getting blocked by your firewall or other internet filters. Follow the
below steps to run the service in —debug mode. This will log any issues and get
information on where the service is not able to communicate.

Click on ‘Start’ or the Windows icon in your tool bar then
Right click on ‘computer’ and select ‘Manage’

Open the service, stop it and enter “—debug” then start the service

_Properties{i.ocal Computer) | & |

General | Log On | Recovery I Dependenciesl

Service name: 1AWebAccess

Display name: Industrial Andons - WebAccess

Description: -

Path to executable:
"C:\Program Files fB&J'\Industrial Andons'Industral Andons WebAccess Se

Startup type: Automatic i

Help me configure service startup options.

Service status: Started

Start Pause Resume

You can specify the start parameters that apply when you start the service

from here.

’ OK ] [ Cancel Aoply
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Go to Event Viewer, Windows Logs and Application
Clear the current log and then flip a switch and refresh the view

;k_' Computer Management
File Action

@

View Help

;{I Computer Management (Local)

Level Date and Time Source
a '[?j System Tools -
» @ Task Scheduler (i) Information 3/3/2012 9:03:54 AM IAWebAccess
[»
— . (i) Information 3/3/2012 9:03:54 AM IAWebAccess
a Event Viewer
> [5 Custom Views (i) Information 3/3/2012 9:03:51 AM IAWebAccess
4 [% Windows Logs (i) Information 3/3/2012 9:03:51 AM LAWebAccess
& Application (i) Information 3/3/2012 9:03:51 AM IAWebAccess
i Security @Inform ation 3/3/2012 9:03:51 AM LAWebAccess
Setu Information 3/3/2012 3:03:46 AM I4WebAccess
p
=] System
5] Forwarded Events
Click on each log to see the status of the actions
& Computer Management X
Co Ma =]
File Action View Help
@s| ]
&% Computer Management e~ evel Date and Time Source EventID Task Category Actions
Pl m System Tools " T -
» ( Task Scheduler 1 Information 3/7/2012 1:35:07 PM IAWebAccess 0 None Application |
4 [ Event Viewer ®Inf0rmat?on 3/7/2012 1:35:07 PM IAWebAccess 0 Mone = Open Saved Log...
» [5 Custom Views (i) Information 3/7/20121:35:07 PM IAWebAccess 0 Mone ¥ Create Custom Vie..
2 Wind L (i) Information 3/7/20121:35:07 PM IAWebAccess 0 Mone )
4 L Windows Logs Import Custom Vie,
f£] Application @Information 3/7/2012 1:35:07 PM IAWebAccess 0 Mone
2] Security (i) Information 3/7/20121:35:07 PM IAWebAccess 0 Mone Clear Log...
] Setup T Filter Current Log...
Q System — ||| Event0, IAWebAccess t B Properties £
g Forwarded Ex
» [ Applications and General | Details &8 Find..
[ 74 Subscriptions ol L-] Save All Events As...
» 5 Shared Folders (USB) Payload: ["<Data> k_BackingField":"01 01 11101110 1111111101 01 11111110 i
» 5 Local Users and Grot 11111111","< HostName> k_BackingField":"BobTower-PC","<SerialNumbers Attach a Task Ta thi..
N @ Performance k  BackinaField":"A6005vay"} View »
} &= Device Manager Log Mame: Application 3 |Gy Refresh
4 & Storage Source: IAWebAccess Logged: 3/7/2012 1:35:07 PM ﬂ Hel »
= Disk Management P
= . _ Event ID: 0 Task Category: Mone L4
4 [y Services and Applicatior ) Event 0, IAWebAccess =y
£ Services Levek: Information Keywords: Classic
=4 WMI Control - User: N/A Computer: BobTower-PC = [E] EventProperties

4 n 3

@ Attach Task To This... 7

If data is being passed, you should see information like above.

Before exiting, go back and restart the service which will take it out of debug mode making

the system run better.
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